WHEELS

PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION NUMBER F47  FATC  KI0O
16.030 - SPARE WHEEL MOUNTING BRACKET
B e L e ot e e al= ale FaTels afalalelnlels infain fufn ats ol e|nlale Llele]ele s asn o alula s)s (&l . 200543 1 1 1
Bolt, 1/4" - 20 x 5/8" Hx, Hd. .,eeuvmsrecanaanas e (elelete s 257 2 2 2
Flatwasher, 1/4" L. sasscsesasesrnnarsasnssssnannas elaks 344 2 2 2
Lockwasher, 1/4" Med. ...eeveuvcron- oy e Yelaratas latatats e tatgeln 180 2 2 2
Hut’ 1_."’4“ -ED I-Ix- w d kR R R R R FEFERFEFEEE S EEE R L 203 2 z 2
Elamp L IR L B RE BE BB B BE BE B BN B BN BE R BN B B UM B BE BN BN B N B B L R BN BN CBE RE B CEE R B B B R B R L R L EDDE"i& 1 l 1
I AT O L TR e SR Sl e e e S 437 1 1 1
FRAME
17,000 - FRAME
Frﬂme @k R R Ea AW U S I I R L E R R IR R I I I YRR TR R BB B BB SR B B EHGHBG 1 1 1
17.010 - FRAME CROSSMEMEER NO, 2
Crossmember, used up to Serial F47=1697, K100-1834 ..sss4.. 202763 1 - 1
Crossmember, used after Serial F47-1697, K100-1834 ........ 200981 1 1 1
BOT L, 5/16 g g i/ 2 i For S H e o o o (oo o oo im e e o ot d44 8 B 8
Lockwasher, 5/16" Med. cuwvarssccrrassascarsasnsnnnnnsss 240 8 a8 &
Nak, S/LG" = Bd X, umimmennansessenennsns saalssasesnsses 159 8 -] 8
17.020 - FRONT SHOCK ABSORBER SUFPORT :
Support, used up to Serial F47-1602, K100-1604 .......v.... 202587 2 - 2
Support, used after Serinl F47-1602, K100-1604 ,...cccecces 202588 2 2 2
SHEET METAL—FENDERS, HOOD, DUST PANS, ETC,
18.000 - FRONT FENDER
Fandar i {rhEres. Suedqs fogs nea o geao. 110 - F e e ... 200607 1 1 -
Fender, Left ....:. I I e 200608 1 1 -
Fender, Right cveecevesaesas alalalats: alalalnlafetalalalals o als aialtalule n alnin]stslel Ra QLo 0T - - 1
Fendar, Laft .....iicicicanscnasssssracsaassnnncascnsssnnsns 2S0TBO2 - - 1
Flatwasher, 5/16" LE. eceeassass ot wla e w0 300 14 14 14
Lockwasher, 5/16" Med, ........ to Body Pillarf......-.- 240 14 14 14
Mut, 5/16" = I8 HX. «vaasacsnsn ate e s 205 14 14 14
Lockwasher, 5/16" Med, ........ A e * ........ 240 4 4 4
Ry B = Y TR Boaoocto00s } g SLLEC N S 189 4 4 4
Bolt, 518" - 18 x 11/16" Hx. Hd., ., 1 o 397 a2 o o
Flatwasher, 5/16" Sm. ........eeecesfp _t? o A 225 g GRS o Rl
Lockwasher, 5/16" Med. suveeeesecans it L) Y 240 2 2 2
Bolt, 1/4" - 20 x 1/2" Hx, Hd, .....ccna- Fele eizte 179 12 12 12
Bolt, 1/4" - 20 x 1/2" Truss Hd. ....... to & nlatelels 398 2 2 B
Flatwasher, 1/4" Sm, vassess fRRAIALOD] 0 0 as v 243 12 12 12
Lockwasher, 1/4" Med. .oasscsnrsassnsnas| Grille |ecessa 120 14 14 14
Nut, lfd“ = AIAHT . o alaiaisaisle st sae atale aaaa s 0 e wb e oL A 203 14 14 14
Bolt, 5/16" - 18 x 11/16" Hx. Hd. ... eTetate 397 8 8 B
Flatwasher; T/16" Lg. -csee-ss H14E ala Bt e to SaTal e 319 8 =] 8
Flatwasher, 5/16" LE. sscevsevaauunes Splash Shield|.... 300 B 3 8
Lockwasher, 5/18" Med., .i.evesvsanaas PP 240 B a3 8
Anti-Squeak, (to Body Plllar)......ccueurennassasnsnnarassas 201806 14 14 14
Anti-Squeak, (to Splash Shield)..vieuuas AR = L £ &2 10 2 2 2
Insulator,{(to Body Pillard....u.eivcaceacecanas s Valalata ¥y futalahe . 200501 b o 2
Litha B UBk

16
17
18



	kfpm120071.jpg

